

Dubai Central Laboratory

Engineering Materials Laboratory Section – Chemical Analysis Unit

TEST REPORT

HEAVY METALS ANALYSIS OF PAINT BY ICP

REPORT NO. : 2016069175 DATE : 01/06/2016
 WEB REQUEST NO. : DCL-19052016-0127
 REQUEST NO. : 2016043733 SAMPLE NO. : 2016061245
 PROJECT NO. : PS16-0110
 PROJECT NAME : TSF AL ASHRAFY CONT'G & INTERIOR L.L.C.
 CONSULTANT : NO SPECIFIC CONSULTANT
 CONTRACTOR : NO SPECIFIC CONTRACTOR
 LOCATION : STORE @ AL ASHRAFY CONTRACTING - JLT, DXB
 SOURCE : GRAPHENSTONE - SPAIN
 SAMPLE DESC. : PAINT
 PRODUCT NAME : INTERIOR PAINT WITH GRAPHEN

Date of Sampling	: 19/05/2016	Time	: 08:00	Lot No.	: NG
Date of Recv Sample	: 19/05/2016	Time	: 11:48	Lot Size	: NG
Size of Sample	: 1 CAN	Sender No.	: 001		

Parameter	Result (mg/kg)
Arsenic (As)	< 20
Cadmium (Cd)	< 20
Lead (Pb)	< 20
Mercury (Hg)	< 40

SAMPLED BY : HASAN MOHD (Supl.) TESTED BY : ABDUSALAM
 SAMPLES BROUGHT IN BY : HASAN MOHD (Supl.) TEST START DATE : 26/05/2016
 SAMPLING METHOD : NOT GIVEN
 SAMPLING REPORT NO. : NG
 TEST METHOD : ASTM E 1613-12 ADDENDUM 14:2016
 TEST METHOD VARIATION : NIL
 REMARKS : THIS REPORT REPRESENTS ONLY THE SAMPLE SUBMITTED.

AUTHORIZED BY
HEAD OF UNIT

This report is computer approved, it does not require any signature

